
GHD | International Paper Company & McGinnes Industrial Maintenance Corporation | 11215702 (6) | Pre-Final 90% Remedial Design - Northern Impoundment 103 

 

 

 

 

 

 

 

 

 

 

 

 

Appendix G  
Design Drawing Package 



LOCATION MAP

Sheet of

This document shall not be used for
construction unless signed and sealed for
construction.

DesignerDrawn

Scale

Date

Drafting
Check

Design
Check

Project
Coordinator

Reuse of Documents
This document and the ideas and designs incorporated herein, as an instrument of
professional service, is the property of GHD and shall not be reused in whole or in part
for any other project without GHD's written authorization. © 2022 GHD

0 1"

Bar is one inch on
[...]
NO   -  NORMALLY OPEN

ST - START / ENABLE

SP - STOP / DISABLE

LINE DESIGNATION

2"-NaOH7-CS_PTFEL-02101-I(2")ET

NOMINAL DIAMETER (INCHES)

JOG - PUMP MOTOR

ES   -  EMERGENCY STOP

PIPE FLUID SERVICE CODE (SEE PIPE FLUID SERVICE CODE INDEX)

PIPE MATERIAL DESCRIPTION (SEE PIPE MATERIAL INDEX)

PIPE LINE NUMBER
LAST 2 DIGITS OF PID NUMBER &
SEQUENTIAL LINE NUMBER

PIPE INSULATION CODE (IF REQUIRED) (SEE PIPE INSULATION CODE INDEX)

PIPE FLUID SERVICE CODE INDEX
SEE PIPING SPECIFICATIONS FOR DETAILS

PROCESS MEDIA CODE
CODE
CL21
CTW1
CW3

NaOH7
GCO
N20

SERVICE
CHLORINE LIQUID OR GAS
COOLING TOWER WATER
PROCESS WATER

CAUSTIC SODA SOLUTION
GLYCOL
NITROGEN (DRY COMPRESSED GAS)

PIPE MATERIAL INDEX
SEE PIPING SPECIFICATIONS FOR DETAILS

MAT'L
CS_40

DESCRIPTION
CARBON STEEL SCHEDULE 40 PIPE

316L STAINLESS STEEL SCHEDULE 10 PIPE
304 STAINLESS STEEL SCHEDULE 40 PIPE
316L STAINLESS STEEL TUBING
304 STAINLESS STEEL TUBING
CARBON STEEL TUBING
COPPER TUBING

CS_80
316L_10
304_40
316L_ST
304_ST
CS_T
CU_T

CARBON STEEL SCHEDULE 80 PIPE

CARBON STEEL PTFE LINED PIPE
CARBON STEEL PFA LINED PIPE
CARBON STEEL GLASS LINED PIPE

PE_T
CS_PTFEL
CS-PFAL
CS-GL

POLYETHYLENE TUBING

CPVC SCHEDULE 80 PIPE
PVC SCHEDULE 80 PIPE

CPVC_80
PCV_80

PIPE INSULATION CODE INDEX
SEE PIPING SPECIFICATIONS FOR DETAILS

PROCESS MEDIA CODE

CODE
I(2")
NI
JKT
I(2")ET
I(2")ST
I(2")JKT

DESCRIPTION
INSULATED (2")
NOT INSULATED
JACKETED PIPE
INSULATED (2") AND ELECTRICALLY TRACED
INSULATED (2") AND STEAM TRACED
INSULATED (2") AND JACKETED

SI STEAM
CI CONDENSATE

304 STAINLESS STEEL SCHEDULE 10 PIPE304_10
FIBERGLASS REINFORCED PIPEFRP

PROCESS VENTPV
STORM SEWERSTS

CW4 CHILLED WATER

PROCESS RELIEFPR

HIGH-DENSITY POLYETHYLENE SDR-11HDPE_11
FLEXIBLE RUBBER HOSEFRH

GROUNDWATERGW
DRAINDR
INSTRUMENT AIRIA
VAPOR EXTRACTIONVE

SA   -  SINGLE ACTING
DA   -  DOUBLE ACTING

NON POTABLE WATERNPW
SULFURIC ACIDH2SO4
DOMESTIC WATERDW

304L STAINLESS STEEL TUBING304L_ST

SPEC

304L STAINLESS STEEL SCHEDULE 10 PIPE304L_10

INFLUENT WATER (CONTACT WATER)INF
EFFLUENT WATER (TREATED WATER)EFF
SLUDGESLG
BACKWASHBW
COAGULANTCOAG
POLYMERPOLY
ORGANOSULFIDEOS
DECANT WATERDEC

TEFLON TUBING-CARRIER WITH
CPVC CONTAINMENT PIPE304L_ST

HDPE DOUBLE WALLED PIPE SDR-11
CARRIER AND CONTAINMENT PIPEHDPE_DW

TEFLON TUBING - CARRIER WITH
CPVC CONTAINMENT PIPEPTFE_CPVC

WTS CONTAINMENT AREA DRAINAGECONT

4 90% EPA REVIEW RS NF 06/27/2022

THIS DOCUMENT IS RELEASED FOR THE PURPOSE OF
EPA REVIEW UNDER THE AUTHORITY OF NORTON
FOGEL, P.E. 144491 ON 06/27/2022.  IT IS NOT TO BE
USED FOR CONSTRUCTION, BIDDING, RECORDATION,
CONVEYANCE OR SALES PURPOSES.

I ~ I • 

~~~.!?.f.~ 4b ,••·· ·• •• 
. ~-~···· ·· .. 
... .. . .. ..... :: .. 
NORlONSIEGEll'IM:I. .................... , ........................... i· 144491 /,., 

... ( 0 .. ~ 
~..-,:•,. 1CE N"" ... ••~+'« 

11ttio,ii:.~'f.\l,Oi 

OCs./;i__-, J~ 

Jr NORTHERNIMPOUNDMENT 
PRE-FINAL 90% REMEDIAL DESIGN 

--
HARRIS COUNTY, TEXAS 

a 
.m NO. 11215702 ALE NO. 001 

CID 1EfllS flll =-•111111t Nl. 276 



Sheet of

This document shall not be used for
construction unless signed and sealed for
construction.

DesignerDrawn

Scale

Date

Drafting
Check

Design
Check

Project
Coordinator

Reuse of Documents
This document and the ideas and designs incorporated herein, as an instrument of
professional service, is the property of GHD and shall not be reused in whole or in part
for any other project without GHD's written authorization. © 2022 GHD

0 1"

Bar is one inch on
original size drawing

Original Size

Arch D

Project No.

Sheet No.

IssueNo. Drawn Approved Date

Title

Client

Project

Plot Date: Filename:27 June 2022 - 3:59 PM N:\US\Baton Rouge\Projects\562\11215702\Digital_Design\ACAD 2019\Sheets\11215702-01-DWG-P-001.dwgPlotted By: Matt Wolfer

5551 Corporate Boulevard  Suite 200
Baton Rouge  Louisiana  USA
T 225 292 9007  F 225 952 2978  W www.ghd.com

GHD

11215702

SAN JACINTO RIVER
WASTE PITS

WATER TREATMENT SYSTEM

PROCESS FLOW DIAGRAM/

P-01
- -90% EPA REVIEW

CM Jun 27, 2022

BP KJ

MW NF

N.T.S.

GHD SERVICES INC. MASS BALANCE

DEWATERING
BOX

TO DEWATERING
FACILITY17

16

RAPID
MIX

TANK
CLARIFIER

FILTER FEED
TANK MULTIMEDIA

FILTER(S)
GAC

ADSORBERS
(LEAD/LAG)

INFLUENT
TANKS

BACKWASH

COAGULANT POLYMERACID
(IF NEEDED)

DISCHARGE

POLYMER
15

3 4

8

96

11

20

22

23 (SAMPLING LOCATION)

14

12

13 (IF SLUDGE RECYCLE USED)

MAJOR PROCESS FLOW

MINOR PROCESS FLOW

WATER TREATMENT PLANT PROCESS STREAMS 1

7

19

1

BAG OR CARTRIDGE
FILTER (10um; 95%

REMOVAL EFFICIENCY)

21

18

FLOCCULATION
TANK

ORGANOSULFIDE
(IF NEEDED)

5

10

INTERMITTENT WATER SOURCES
( BACKWASH FROM MULTIMEDIA

FILTRATION, WTS CONTAINMENT SUMPS,
AND SLUDGE DEWATERING SUMP)

2

EXCAVATION CONTACT WATER
SOURCES (EXCAVATION, DEWATERING

FACILITY SUMP, EQUIPMENT
DECONTAMINATION SUMP, AND

OVERBURDEN STOCKPILE SUMP)

RETURN TO INFLUENT TANKS (IF REQUIRED)

BAG OR CARTRIDGE
FILTER (1um; 95%

REMOVAL EFFICIENCY)

4 90% EPA REVIEW RS NF 06/27/2022

7

CAUSTIC (IF
NEEDED)

CLARIFIER  BYPASS

THIS DOCUMENT IS RELEASED FOR THE PURPOSE OF
EPA REVIEW UNDER THE AUTHORITY OF NORTON
FOGEL, P.E. 144491 ON 06/27/2022.  IT IS NOT TO BE
USED FOR CONSTRUCTION, BIDDING, RECORDATION,
CONVEYANCE OR SALES PURPOSES.

I 

I I 

-
I c;:J f-

- f-

I 

I I . Ill/ I 

....._______.,..,... 

- . -

I 

I 

-

I 

Streams 1 2 3 4 5 6 7 8 9 10 11 

Excavation Containment WTS 

Units Contact Water Treatment 
Rapid Mix Organosulfide Coagulant Acid or Flocculation Polymer Clarifier Clarifier 

Water Sources' Flowrate 
Tank Influent Feed Feed Caustic Feed Tank Influent Feed Influent Effluent 

Volumetric Flow GPM 1,000 400 300 357 0.01 0.03 TBD 357 0.01 357 282 

Suspended Solids PPM 4,000 varies 4,000 4,000 - - TBD 4,149 - 4,174 50 

Chemical Feed PPM - - - - 50 100 TBD - 25 - -

Mass Flow Solids LB/HR 2,000 800 622 715 8.93 17.86 TBD 741 4.47 746 7 

Specific Gravity 1.0 1.0 1.0 1.0 1.2 1.2 TBD 1.0 1.0 1.0 1.0 

Density LB/CF 62.4 62.4 62.4 74.9 74.9 TBD 62.4 62.4 62.4 62.4 

NOTES: 

1. FOR INFORMATION PURPOSES ONLY 

2. FLOW ARE INTERMITTENT AND CONCENTRATIONS MAY VARY 

-

/ "" I I I 

I I 

I 

I 

I 

12 13 14 15 16 17 

Sludge to Dewatering 
Dewatering 

Sludge to 
Clarifier Sludge Box Decant 

Dewatering Box Polymer Dewatering 
Underflow Recycle to Influent 

Box Feed Facility 
Tank 

75 0 75 0.01 57 18 

19,566 19,566 19,566 - 515 80,000 

- - - 200 - -

734 0 734 7.3 15 720 

- - - 1.0 1.0 -

- - - 62.4 62.4 -

I I I - I 

I I 

18 19 20 

Influent to 

Multimedia Backwash 
Bag Filter 

Filters 
Feed (10 um) 

282 200 282 

50 63 5 

- - -

7.1 6.4 0.7 

1.0 1.0 1.0 

62.4 62.4 62.4 

/ "" 
I 

~ ~ 

21 22 23 

GAC Discharge 
Bag Filter 

Absorber Sampling 
Feed (1 um) 

Feed Location 

282 282 282 

2 2 2 

- - -

0.3 0.3 0.3 

1.0 1.0 1.0 

62.4 62.4 62.4 

,1111 NO. 11215702 ALE N0.~0~0~1 __ _ 

GID 1EIIII - ........ NO. 276 

NORTHERNIMPOUNDMENT 
PRE-FINAL 90% REMEDIAL DESIGN 

HARRIS COUNTY, TEXAS 



Sheet of

This document shall not be used for
construction unless signed and sealed for
construction.

DesignerDrawn

Scale

Date

Drafting
Check

Design
Check

Project
Coordinator

Reuse of Documents
This document and the ideas and designs incorporated herein, as an instrument of
professional service, is the property of GHD and shall not be reused in whole or in part
for any other project without GHD's written authorization. © 2022 GHD

0 1"

Bar is one inch on
original size drawing

Original Size

Arch D

Project No.

Sheet No.

IssueNo. Drawn Approved Date

Title

Client

Project

Plot Date: Filename:27 June 2022 - 3:56 PM N:\US\Baton Rouge\Projects\562\11215702\Digital_Design\ACAD 2019\Sheets\11215702-01-DWG-P-002.dwgPlotted By: Matt Wolfer

5551 Corporate Boulevard  Suite 200
Baton Rouge  Louisiana  USA
T 225 292 9007  F 225 952 2978  W www.ghd.com

GHD

11215702

SAN JACINTO RIVER
WASTE PITS

WATER TREATMENT SYSTEM
P&ID

(1 OF 4)

P-02
- -90% EPA REVIEW

CM Jun 27, 2022

BP KJ

MW NF

N.T.S.

GHD SERVICES INC.

NOTES:
1. FOR CLARITY NOT ALL SYSTEM ELEMENTS (E.G. VALVES, PIPE SIZES) HAVE BEEN SHOWN. P&IDs ARE CONCEPTUAL ONLY AND ARE TO BE FINALIZED BY CONTRACTOR.
2. THE TREATMENT SYSTEM DESIGNS ARE PRELIMINARY AND SUBJECT TO CHANGE.
3. CONTRACTOR SHALL PROVIDE PROVISIONS TO DIRECT EQUIPMENT DECONTAMINATION WATER TO WATER TREATMENT SYSTEM OR TO AN ADJACENT CONTAINMENT AREA WITH PUMPING SYSTEM.
4. CONTRACTOR PROVIDE AN ADEQUATE NUMBER OF SUMPS AND PUMPS TO DEWATER CONTAINMENT AREA AFTER A LARGE RAIN EVENT TO RESUME ACTIVITIES.

4 90% EPA REVIEW RS NF 06/27/2022

EXCAVATION

INFLUENT
TANK

TK-2000

LIT
2000

WTS DEWATERING
SUMP

P-05

CLEAN
OVERBURDEN

STOCKPILE SUMP

4"-BW-HDPE_11-04510-NI

8"-INF-HDPE_11-02201-NI

WTS
CONTAINMENT

SUMPS #1 AND #2
(SEE NOTE 4)

EQUIPMENT
DECONTAMINATION

SUMP

IMPACTED SOIL
DEWATERING PAD

SUMP

BACKWASH FROM
MULTIMEDIA FILTERS

P-04

P-03

TREATMENT FEED
PUMP

FLT-2500A/B/C/D

P-2001

P-1001

P-1002

P-1004

P-1005

4"-INF-HDPE-DW_11-02005-NI

3"-INF-HDPE-DW_11-02004-NI

4"-INF-HDPE-DW_11-02002-NI

8"-INF-HDPE-DW_11-02001-NI

P-1003A/B

8"-INF-HDPE-DW_11-02101-NI

DOUBLE WALLED
PIPE

DOUBLE WALLED
PIPE

200 GPM NOMINAL

100 GPM NOMINAL

200 GPM NOMINAL

200 GPM NOMINAL

DOUBLE WALLED
PIPE

INFLUENT
TANK

TK-2001

LIT
2001

DOUBLE WALLED
PIPE

DOUBLE WALLED
PIPE

200 GPM NOMINAL

4"-CONT-HDPE_11-05202 & 05203-NI

EFFLUENT TO
INFLUENT TANKS

 (IF REQUIRED)

P-04

P-05

THIS DOCUMENT IS RELEASED FOR THE PURPOSE OF
EPA REVIEW UNDER THE AUTHORITY OF NORTON
FOGEL, P.E. 144491 ON 06/27/2022.  IT IS NOT TO BE
USED FOR CONSTRUCTION, BIDDING, RECORDATION,
CONVEYANCE OR SALES PURPOSES.

6"-EFF-HDPE 11-04602-NI >-----------------'-=-'--'-''-'-="-'--'--'-'-=-"'-----------------------------.--1--..... ' ., 

I 

"---.__ 4"-DEC-HDPE 11-05201-NI 
'---V>-------------------------------------------------rli1 ....... t---

l 

'---,.,.->--------------------------------------------.-1--.....t---
I 

r---,;::i--------------------------------------.-1--.....1--
'---,/>-+- I 

~;::i---------€==:::j----------L_-_.I_ _ _L__--E==:~--------~--.....~ 
'---, / >-+- I 

Q 

H--..... 

Q 

:.....-f---

,m NO. 11215702 ALE N0.~00~1 __ _ 

GID 1EIIII - ........ NO. 276 

NORTHERNIMPOUNDMENT 
PRE-FINAL 90% REMEDIAL DESIGN 

HARRIS COUNTY, TEXAS 



Sheet of

This document shall not be used for
construction unless signed and sealed for
construction.

DesignerDrawn

Scale

Date

Drafting
Check

Design
Check

Project
Coordinator

Reuse of Documents
This document and the ideas and designs incorporated herein, as an instrument of
professional service, is the property of GHD and shall not be reused in whole or in part
for any other project without GHD's written authorization. © 2022 GHD

0 1"

Bar is one inch on
original size drawing

Original Size

Arch D

Project No.

Sheet No.

IssueNo. Drawn Approved Date

Title

Client

Project

Plot Date: Filename:27 June 2022 - 3:57 PM N:\US\Baton Rouge\Projects\562\11215702\Digital_Design\ACAD 2019\Sheets\11215702-01-DWG-P-003.dwgPlotted By: Matt Wolfer

5551 Corporate Boulevard  Suite 200
Baton Rouge  Louisiana  USA
T 225 292 9007  F 225 952 2978  W www.ghd.com

GHD

11215702

SAN JACINTO RIVER
WASTE PITS

WATER TREATMENT SYSTEM
P&ID

(2 OF 4)

P-03
- -90% EPA REVIEW

CM Jun. 27, 22

BP KJ

MW NF

N.T.S.

NOTE:
1. FOR CLARITY NOT ALL SYSTEM ELEMENTS (E.G. VALVES, PIPE SIZES) HAVE BEEN SHOWN. P&IDs ARE CONCEPTUAL ONLY AND ARE TO BE FINALIZED BY CONTRACTOR.
2. THE TREATMENT SYSTEM DESIGNS ARE PRELIMINARY AND SUBJECT TO CHANGE.
3. ALL CHEMICAL TUBING SHALL BE INSIDE 2" CPVC CONTAINMENT PIPE.

GHD SERVICES INC.

4 90% EPA REVIEW RS NF 06/27/2022

P-05

POLYMER
FEED

COAGULANT
FEED

WLWL

TREATMENT
FEED PUMP

P-2001

M M

RAPID MIX
TANK

TK-2100

FLOCCULATION
TANK

TK-2200

MX-2100 MX-2200

INCLINED PLATE
CLARIFIER

CLR-2300

SLUDGE
TRANSFER

PUMP

P-2310

P-05

SLUDGE TO
DEWATERING

BOXES

M

LSH
2100

CLARIFIER BYPASS

AIT
2100

PH

SLUDGE RECYCLE

AIT
2302

TB

CAUSTIC
FEED (AS NEEDED)

ORGANOSULFIDE FEED
(AS NEEDED) FE

2002

LSH
2300

FCV
2312

3"-SLF-HDPE_11-03321-NI

6"-INF-HDPE_11-03101-NI

3"-SLG-HDPE_11-03331-NI

6"-INF-HDPE_11-03101-NI

10"-INF-HDPE_11-03201-NI
(GRAVITY FEED)

10"-INF-HDPE_11-03211-NI
(GRAVITY FEED)

6"-SLG-HDPE_11-03311-NI

FCV
2002

FCV
2311

VFD

8"-INF-HDPE_11-02201-NI

P-04

P-04

TK-2400

FILTER FEED TANK

TK-2400

10"-INF-HDPE_11-03301-NI

2000 GAL
WORKING
VOLUME

2000 GAL
WORKING
VOLUME

P-05

P-05

P-05

P-02

INFLUENT TANKS
TK-2000 &
TK-2001

1
2" SP 1

2" SP 1
2" SP

1" SP

LSH
2301

M

FIT
2314

M

FIT
2313

FILTER FEED TANK

P-05

ACID
FEED (AS NEEDED)

1/2"_2"-H2SO4-PTFE_CPVC-05201-NI (SEE NOTE 3)

1/2"_2"-NaOH-PTFE_CPVC-05211-NI (SEE NOTE 3)

1/2"_2"-POLY-PTFE_CPVC-05301-NI (SEE NOTE 3)

1/2"_2"-COAG-PTFE_CPVC-05501-NI (SEE NOTE 3)

1/2"_2"-OS-PTFE_CPVC-05601-NI (SEE NOTE 3)

NC
(LOCKED)

SRS  TRAILER

THIS DOCUMENT IS RELEASED FOR THE PURPOSE OF
EPA REVIEW UNDER THE AUTHORITY OF NORTON
FOGEL, P.E. 144491 ON 06/27/2022.  IT IS NOT TO BE
USED FOR CONSTRUCTION, BIDDING, RECORDATION,
CONVEYANCE OR SALES PURPOSES.

~->>----------+<1-.....~1~ 
I 

111 

1------- -
I 
I 
I 

_________ ....J 

I 
f------COO--------'---\<-l ....... f------------.-i 

I I 

,m NO. 11215702 ALE N0.~00~1 __ 

GID 1EIIII - ........ NO. 276 

NORTHERNIMPOUNDMENT 
PRE-FINAL 90% REMEDIAL DESIGN 

HARRIS COUNTY, TEXAS 



Sheet of

This document shall not be used for
construction unless signed and sealed for
construction.

DesignerDrawn

Scale

Date

Drafting
Check

Design
Check

Project
Coordinator

Reuse of Documents
This document and the ideas and designs incorporated herein, as an instrument of
professional service, is the property of GHD and shall not be reused in whole or in part
for any other project without GHD's written authorization. © 2022 GHD

0 1"

Bar is one inch on
original size drawing

Original Size

Arch D

Project No.

Sheet No.

IssueNo. Drawn Approved Date

Title

Client

Project

Plot Date: Filename:27 June 2022 - 3:51 PM N:\US\Baton Rouge\Projects\562\11215702\Digital_Design\ACAD 2019\Sheets\11215702-01-DWG-P-004.dwgPlotted By: Matt Wolfer

5551 Corporate Boulevard  Suite 200
Baton Rouge  Louisiana  USA
T 225 292 9007  F 225 952 2978  W www.ghd.com

GHD

11215702

SAN JACINTO RIVER
WASTE PITS

WATER TREATMENT SYSTEM
P&ID

(3 OF 4)

P-04
- -90% EPA REVIEW

CM Jun. 27, 22

BP KJ

MW NF

N.T.S.

GHD SERVICES INC.

4 90% EPA REVIEW RS NF 06/27/2022

DISCHARGE
DIFFUSER(S)

FILTER
FEED PUMP

P-2401

MULTIMEDIA
FILTER

FLT-2500A/B/C/D

GAC
ADSORBERS
(LEAD/LAG)

GAC-2800/2801

AIT
2803

TB

BAG OR CARTRIDGE FILTER
(10um; 95% REMOVAL

EFFICIENCY)
FLT-2600A/B FLT-2700A/B

NOTE:
1. FOR CLARITY NOT ALL SYSTEM ELEMENTS (E.G. VALVES, PIPE SIZES) HAVE BEEN SHOWN. P&IDs ARE CONCEPTUAL ONLY AND ARE TO BE FINALIZED BY CONTRACTOR.
2. THE TREATMENT SYSTEM DESIGNS ARE PRELIMINARY AND SUBJECT TO CHANGE.

PIT
2402

DR DR

PIT
2601

PIT
2701

DR DR

PIT
2802

4"-BW-HDPE_11-04510-NI

6"
-IN

F-
H

D
PE

_1
1-

04
30

1-
N

I

6"
-IN

F-
H

D
PE

_1
1-

04
50

1-
N

I

6"-EFF-HDPE_11-04601-NI

DR

6"
-IN

F-
H

D
PE

_1
1-

04
40

1-
N

I

DR

VFD

PIT
2501

BACKWASH TO
INFLUENT TANKS

P-02

TK-2000 &
TK-2001

FROM
CLARIFIER

P-03

CLR-2300)

6"
-IN

F-
H

D
PE

_1
1-

04
10

1-
N

I

WL

FILTER FEED
TANK

TK-2400

LIT
2400

5000 GAL
WORKING
VOLUME

LSL
2400

10"-IN
F-H

D
PE_11-03301-N

I

FROM
CLARIFIER

BYPASS

P-03

P-2001

OVERFLOW / TOP OF TANK
SHALL BE HIGHER THAN
THE CLARIFIER HIGH LEVEL.

1
2" SP

6"-INF-HDPE_11-03101-NI

1
2" SP

1
2" SP

1
2" SP

AIT
2702

TB

1
2" SP

M

FIT
2804

AIT
2803

PH

1
2" SP

DISCHARGE
COMPLIANCE

SAMPLING

OUTSIDE BERMINSIDE BERM

6"
-IN

F-
H

D
PE

_1
1-

04
20

1-
N

I

BAG OR CARTRIDGE FILTER
(1um; 95% REMOVAL

EFFICIENCY)

EFFLUENT TO
INFLUENT TANKS

(IF REQUIRED)

P-02

TK-2000 &
TK-2001

6"-EFF-HDPE_11-04602-NI

SRS  TRAILER

THIS DOCUMENT IS RELEASED FOR THE PURPOSE OF
EPA REVIEW UNDER THE AUTHORITY OF NORTON
FOGEL, P.E. 144491 ON 06/27/2022.  IT IS NOT TO BE
USED FOR CONSTRUCTION, BIDDING, RECORDATION,